

# Systemic Therapy for Melanoma

## ASCO Guideline

---

Seth R, et al.

# Overview

## 1. Background & Methodology

- Introduction
- ASCO Guideline Development Methodology
- Clinical Questions
- Target Population and Audience

## 2. Summary of Recommendations

## 3. Discussion

- Patient and Clinician Communication
- Cost Implications
- Additional Resources
- Expert Panel Members

# 1

## Background & Methodology

# Introduction

- Systemic treatment for melanoma has changed rapidly in the last decade, many new drugs have been approved for unresectable melanoma, along with new approvals in the adjuvant setting and increasing research in neoadjuvant therapy; improving overall survival for melanoma substantially.<sup>1</sup>
- Additionally, there is a rising incidence of melanoma in most countries; worldwide, the IARC estimated in 2020 there were 324,635 new diagnoses and 57,043 deaths from melanoma.<sup>2</sup>
- With both melanoma incidence and treatment cost rising, rational evidence-based selection of appropriate therapy is essential.<sup>3</sup>
- ASCO developed a guideline on systemic therapy for melanoma in 2018.<sup>4</sup>
- Since that time, further RCTs have been published addressing newer agents, neoadjuvant therapy, therapy for patients with earlier stage disease, and uveal melanoma.
- Given this large quantity of new data and the importance of this data to practice, ASCO determined that the 2018 guideline should receive a full update.

# ASCO Guideline Development Methodology

- The ASCO Evidence Based Medicine Committee (EBMC) guideline process includes:
  - a systematic literature review by ASCO guidelines staff
  - an expert panel provides critical review and evidence interpretation to inform guideline recommendations
  - final guideline approval by ASCO EBMC
- The full ASCO Guideline methodology manual can be found at: [www.asco.org/guideline-methodology](http://www.asco.org/guideline-methodology)

# Clinical Questions

This clinical practice guideline addresses four clinical questions:

1. What neoadjuvant systemic therapy options, alone or in combination, have demonstrated clinical benefits in adults with cutaneous melanoma eligible for resection?
2. What adjuvant systemic therapy options, alone or in combination, have demonstrated clinical benefits in adults with resected (stage II, stage III, stage IV) cutaneous melanoma?
3. What systemic therapy options, alone or in combination, have demonstrated clinical benefits in adults with unresectable and/or metastatic cutaneous melanoma?
4. What systemic therapy options, alone or in combination, have demonstrated clinical benefits in adults with non-cutaneous melanoma (stage II or greater)?

All clinical questions also addressed the sub-question: Are there subpopulations of patients (i.e. clinical features, biomarker status, specific type of melanoma) who benefit more or less from those options?

# Target Population and Audience

## Target Population

- Adult patients with melanoma (cutaneous and non-cutaneous).

## Target Audience

- Clinicians who treat patients with melanoma.

# 2

## Summary of Recommendations



# Summary of Recommendations

**All references to stage in these recommendations refer to stage determined by the 8th edition AJCC criteria unless otherwise noted.**

## Clinical Question 1

- What neoadjuvant systemic therapy options, alone or in combination, have demonstrated clinical benefits in adults with cutaneous melanoma eligible for resection?

# Summary of Recommendations

## Recommendation 1.1

- Neoadjuvant pembrolizumab (maximum of 3 courses of 200 mg once every 3 weeks) followed by resection and adjuvant pembrolizumab (maximum of 15 courses of 200 mg once every 3 weeks) should be offered to patients with clinical and resectable stage IIIB-IV cutaneous melanoma.

Evidence-based benefits outweigh harms	
Evidence Quality	Strength of Recommendation
Moderate	Strong

## Recommendation 1.2

- Patients with clinical and resectable stage IIIB-IV cutaneous melanoma should be offered or referred for enrollment in clinical trials of neoadjuvant therapy where possible.

Informal consensus	
Evidence Quality	Strength of Recommendation
N/A	Strong

# Summary of Recommendations

## Clinical Question 2

- What adjuvant systemic therapy options, alone or in combination, have demonstrated clinical benefits in adults with resected (stage II, stage III, stage IV) cutaneous melanoma?

### Recommendation 2.1.1

- Adjuvant pembrolizumab or nivolumab should be offered to patients with resected stage IIB or IIC melanoma. See Table 1 (slide 23) for reasonable doses and schedules.

*Qualifying Statement:* The recommendation in favor of nivolumab is based at the time of writing on the conference abstract publication of CheckMate 76k<sup>5</sup> and under the assumption that full publication of that data will not contradict the abstract. See the Clinical Interpretation section for further details.

Evidence-based benefits outweigh harms	
Evidence Quality	Strength of Recommendation
Moderate	Strong

# Summary of Recommendations

## Recommendation 2.1.2

- Adjuvant therapy should not be offered to patients with resected stage IIA melanoma outside of enrollment in a clinical trial.

Informal consensus	
Evidence Quality	Strength of Recommendation
N/A	Strong

# Summary of Recommendations

## Recommendation 2.2

- For patients with resected stage IIIA-D disease that is *BRAF* wild-type, the following adjuvant therapy options should be offered (in no particular order): nivolumab x 52 weeks OR pembrolizumab x 52 weeks. Ipilimumab and high-dose interferon are not recommended for routine use in adjuvant therapy. See the Clinical Interpretation section on shared decision making with patients between these options. See Table 1 (slide 23) for recommended dosing and scheduling details.

Evidence-based benefits outweigh harms	
Evidence Quality	Strength of Recommendation
High	Strong

*Qualifying Statements:* Patients with stage IIIA disease with microscopic sentinel nodal metastasis < 1 mm in diameter were not included in the randomized trials that studied efficacy of immune checkpoint inhibitors as adjuvant therapy for melanoma. Both nivolumab and pembrolizumab are FDA approved as adjuvant treatments for patients with melanoma with lymph node involvement who have undergone complete disease resection. Patients with stage IIIA disease with < 1 mm involvement in the sentinel lymph node have a relatively better prognosis and lower risk of relapse. Therefore, treatment should be individualized after discussing risk-benefit quotient with these patients.

# Summary of Recommendations

## Recommendation 2.3

- For patients with resected stage IIIA-D disease that is *BRAF* mutant (V600E/K\*), the following adjuvant therapy options should be offered (in no particular order): nivolumab x 52 weeks OR pembrolizumab x 52 weeks OR dabrafenib plus trametinib x 52 weeks. See the Clinical Interpretation section on shared decision making with patients between these options. See Table 2 (slide 24) for reasonable dosing and scheduling details.

*Qualifying Statements:* Patients with stage IIIA disease with microscopic sentinel nodal metastasis <1 mm diameter were not included in the randomized trials that studied efficacy of immune checkpoint inhibitors and BRAF-targeted agents as adjuvant therapy for melanoma. Nivolumab, pembrolizumab, and dabrafenib plus trametinib are FDA approved as adjuvant treatments for patients with melanoma with lymph node involvement who have undergone complete resection of their disease. Patients with stage IIIA disease with less than 1 mm involvement in the sentinel lymph node usually have a good prognosis and low risk of relapse. Therefore, treatment should be individualized after discussing risk-benefit quotient with these patients.

Evidence-based benefits outweigh harms	
Evidence Quality	Strength of Recommendation
High	Strong

# Summary of Recommendations

## Recommendation 2.4

- No recommendation can be made for or against adjuvant BRAF/MEK inhibitor therapy in patients with resected stage III/IV melanoma with *BRAF* mutations other than V600E/K.

No recommendation

Evidence Quality

N/A

Strength of Recommendation

N/A

## Recommendation 2.5.1

- Patients with resected stage IV melanoma should be offered adjuvant therapy.

Informal consensus

Evidence Quality

Moderate

Strength of Recommendation

Strong

# Summary of Recommendations

## Recommendation 2.5.2

- Reasonable options for therapy are: nivolumab alone nivolumab plus ipilimumab followed by nivolumab, pembrolizumab alone, and dabrafenib plus trametinib (in patients with *BRAF* V600E/K disease). See the Clinical Interpretation section (in the guideline manuscript) on shared decision making with patients between these options.

Informal consensus	
Evidence Quality	Strength of Recommendation
Moderate nivolumab	Weak
Low nivolumab + ipilimumab followed by nivolumab	
Low pembrolizumab alone	
Low dabrafenib + trametinib	



# Summary of Recommendations

## Clinical Question 3

- What systemic therapy options, alone or in combination, have demonstrated clinical benefits in adults with unresectable and/or metastatic cutaneous melanoma?

### Recommendation 3.1

- For patients with *BRAF* wild-type, unresectable and/or metastatic cutaneous melanoma, the following treatment options should be offered (in no particular order): nivolumab plus ipilimumab followed by nivolumab OR nivolumab plus relatlimab OR nivolumab OR pembrolizumab. See Table 2 (slide 24) for recommended dosing and scheduling details. See the Clinical Interpretation section (in the guideline manuscript) on shared decision making with patients between these options.

Evidence-based benefits outweigh harms	
Evidence Quality	Strength of Recommendation
High	Strong

# Summary of Recommendations

## Recommendation 3.2.2

- Combination therapy with nivolumab plus ipilimumab is preferred as first-line therapy over BRAF/MEK inhibitor combination therapy. See the Clinical Interpretation section (in the guideline manuscript) on shared decision making with patients between these options.

Evidence-based benefits outweigh harms	
Evidence Quality	Strength of Recommendation
High dabrafenib + trametinib	Strong
Low other BRAF/MEK inhibitors	

## Recommendation 3.3

- After progression on anti-PD-1-based therapy, patients with unresectable and/or metastatic *BRAF* wild-type cutaneous melanoma may be offered ipilimumab or ipilimumab containing regimens. Patients should be offered or referred for enrollment in clinical trials where possible.

Informal consensus	
Evidence Quality	Strength of Recommendation
Low	Weak

# Summary of Recommendations

## Recommendation 3.4

- After progression on 1<sup>st</sup> line anti-PD-1-based therapy, patients with *BRAF* mutant (V600) unresectable and/or metastatic cutaneous melanoma may be offered combination BRAF/MEK inhibitor therapy as described in Recommendation 3.2.1. Similarly, those who have progressed after combination BRAF/MEK inhibitor therapy may be offered anti-PD-1-based therapy as described in Recommendation 3.2.1.

Informal consensus	
Evidence Quality	Strength of Recommendation
Low	Weak

## Recommendation 3.5

- For patients with injectable (cutaneous or subcutaneous or nodal) unresectable lesions who are not eligible or do not desire the recommended systemic therapies, T-VEC may be offered as primary therapy.

Evidence-based benefits outweigh harms	
Evidence Quality	Strength of Recommendation
Low	Weak

# Summary of Recommendations

## Clinical Question 4

- What systemic therapy options, alone or in combination, have demonstrated clinical benefits in adults with non-cutaneous melanoma (stage II or greater)?

### Recommendation 4.1.1

- HLA-A\*02:01-positive patients with metastatic uveal melanoma should be offered tebentafusp (20 µg once on day 1, 30 µg once on day 8, and 68 µg once weekly after that until progression).

Evidence-based benefits outweigh harms	
Evidence Quality	Strength of Recommendation
Moderate	Strong

# Summary of Recommendations

## Recommendation 4.1.2

- For all patients with uveal melanoma other than those addressed by Recommendation 4.1.1, no recommendation for or against any specific systemic therapy may be made at this time. Patients should be offered or referred for enrollment in clinical trials where possible.

No recommendation	
Evidence Quality	Strength of Recommendation
Very low	N/A

## Recommendation 4.2

- In the absence of further data, the consensus of the Expert Panel is that patients with unresectable and/or metastatic mucosal melanoma may be offered therapy as described in Recommendations 3.1 through 3.5. Patients should be offered or referred for enrollment in clinical trials where possible.

Informal consensus	
Evidence Quality	Strength of Recommendation
Very low	Weak

# Summary of Recommendations

## Recommendation 4.3

- No recommendation for or against any specific systemic therapy for patients with any other form of non-cutaneous melanoma may be made at this time. Patients should be offered or referred for enrollment in clinical trials where possible.

No recommendation

Evidence Quality

N/A

Strength of  
Recommendation

N/A

# Table 1. Reasonable Dose and Schedule Details for Recommended Regimens – Neoadjuvant and Adjuvant Therapy

Regimen (Recommendation #)	Dosing Schedules (Source) <sup>a</sup>
Neoadjuvant plus adjuvant pembrolizumab (1.1)	Pre-resection: pembrolizumab, maximum of 3 courses of 200 mg iv once every 3 weeks Post-resection: pembrolizumab, maximum of 15 courses of 200 mg iv once every 3 weeks (SWOG S1801 <sup>6</sup> )
Pembrolizumab x 52 weeks (2.1.1, 2.2, 2.3, 2.5.2)	Pembrolizumab 200 mg iv once every 3 weeks for 52 weeks (EORTC 1325 <sup>7</sup> )
Nivolumab x 52 weeks (2.1.1, 2.2, 2.3, 2.5.2)	Nivolumab 240 mg iv once every 2 weeks or once 480 mg iv once every 4 weeks for 52 weeks (CheckMate 238 <sup>8</sup> and US FDA label)
Dabrafenib plus trametinib x 52 weeks (2.3, 2.5.2)	Dabrafenib 150 mg orally twice daily plus trametinib 2 mg orally once daily for 52 weeks (COMBI-AD <sup>9</sup> )
Nivolumab plus ipilimumab followed by nivolumab (2.5.2)	Nivolumab 1 mg/kg iv plus ipilimumab 3 mg/kg iv once every 3 weeks for four doses, followed by nivolumab 3mg/kg once every 2 weeks for 1 year or until disease recurrence, whichever comes first (IMMUNED trial <sup>10</sup> )

NOTE: These were doses and schedules considered reasonable at the time of publication of this guideline. Additional doses and schedules may have been approved at the time of reading.

<sup>a</sup> A particular regimen may have been used in many trials, only one source is provided.

## Table 2. Reasonable Dose and Schedule Details for Recommended Regimens – Unresectable and/or Metastatic Disease

Regimen (Recommendation #)	Dosing Schedules (Source)
Nivolumab plus ipilimumab followed by nivolumab until disease progression (3.1, 3.2.1)	<ul style="list-style-type: none"> <li>Nivolumab 1 mg/kg plus ipilimumab 3 mg/kg iv once every 3 weeks for 4 doses, followed by nivolumab 3 mg/kg iv once every 2 weeks (CheckMate 067<sup>11</sup>)</li> <li>Nivolumab 1 mg/kg plus ipilimumab 3 mg/kg iv once every 3 weeks for 4 doses, followed by nivolumab 240 mg iv once every 2 weeks or 480 mg every 4 weeks (US FDA prescribing information)</li> </ul>
Nivolumab plus relatlimab (3.1, 3.2.1)	<ul style="list-style-type: none"> <li>Relatlimab 160 mg and nivolumab 480 mg iv once every 4 weeks until progression (RELATIVITY-047<sup>12</sup>)</li> </ul>
Nivolumab (3.1, 3.2.1)	<ul style="list-style-type: none"> <li>Nivolumab 3 mg/kg iv once every 2 weeks (CheckMate 067<sup>11</sup>)</li> <li>Nivolumab 240 mg iv once every 2 weeks (US FDA approved)</li> <li>Nivolumab 480 mg iv once every 4 weeks (US FDA approved)</li> </ul>
Pembrolizumab (3.1, 3.2.1)	<ul style="list-style-type: none"> <li>Pembrolizumab 10 mg/kg iv once every 2 weeks or once every 3 weeks (KEYNOTE 006<sup>13</sup>)</li> <li>Pembrolizumab 2 mg/kg iv once every 3 weeks (KEYNOTE 002<sup>14</sup>)</li> <li>Pembrolizumab 200 mg iv once every 3 weeks (US FDA approved)</li> <li>Pembrolizumab 400 mg iv once every 6 weeks (EU EMA approved [based on Lala et al 2018<sup>15</sup>])</li> </ul>
Vemurafenib plus cobimetinib (3.2.1)	Vemurafenib 960 mg orally twice daily without pause plus cobimetinib 60 mg orally once daily in a cycle of 21 days with 7 days off (CoBRIM <sup>16</sup> )
Dabrafenib plus trametinib (3.2.1)	Dabrafenib 150 mg orally twice daily plus trametinib 2 mg orally once daily (COMBI-v <sup>17</sup> )
Encorafenib plus binimetinib (3.2.1)	Encorafenib 450 mg orally once daily plus binimetinib 45 mg orally twice daily (COLUMBUS <sup>18</sup> )

NOTE: These were doses and schedules considered reasonable at the time of publication of this guideline. Additional doses and schedules may have been approved at the time of reading.



# 3

## Discussion

# Discussion

- **Ongoing Research:** There are several ongoing trials that are scheduled to be completed by 2025 investigating options recommended in this guideline and that would help clarify the recommendations.
- **Anti-PD-1 Therapy Potential Equivalence:** The issue of the potential equivalence, or lack thereof, of the two relevant anti-PD-1 therapies nivolumab and pembrolizumab was a source of difficulty for the Expert Panel
- **BRAF/MEK Inhibitor Potential Equivalence:** The same issues arise, although not to the same level of importance, with the three BRAF/MEK inhibitor combinations.
- **Changes in Staging Criteria:** One issue that has complicated the 2020 guideline and this full update is that many of the relevant trials were conducted prior to the switch between the 7<sup>th</sup> and the 8<sup>th</sup> edition AJCC staging criteria.<sup>19</sup>

# Patient and Clinician Communication

- With all cancers, clinician expertise when informing patients about their disease, diagnosis, treatments, and when offering and recruiting patients into clinical trials is vital.
- Side effect management is crucial. The side effects of the recommended immunotherapies and targeted therapies vary. Clinicians should recognize that even grade 1 adverse events, if chronic, can substantially affect quality of life. Long-term management of durable side effects should be a part of patient-clinician communications.
- ASCO has a guideline on managing immune-related adverse events from immune checkpoint therapy,<sup>20</sup> as has the ESMO.<sup>21</sup> ASCO also has a guideline on the screening, assessment, and management of fatigue.<sup>22</sup>
- Patients' access to information on and opportunities to enroll in clinical trials may vary substantially. Clinicians should work to inform themselves of relevant clinical trials.
- Clinicians may also encourage patients to seek out patient support organizations. ASCO's Cancer.Net online resource provides information on such organizations in the US.

# Health Disparities

- Although ASCO guidelines provide recommendations on the best practices in disease management to provide the highest level of cancer care, it is important to note that many patients have limited access to medical care.
- Patients with cancer who are members of racial and/or ethnic minorities suffer disproportionately from comorbidities, experience more substantial obstacles to receiving care, are more likely to be uninsured, and are at greater risk of receiving care of poor quality than other Americans.<sup>23,24</sup>
- Awareness of these disparities in access to care should be considered in the context of this guideline, and healthcare providers should strive to deliver the highest level of cancer care to these vulnerable populations.
- In the specific case of melanoma, there is evidence that the incidence rate of cutaneous melanoma is lower in those with dark-pigmented skin versus light-pigmented skin.<sup>25</sup>
- However, there is also evidence that African Americans are often diagnosed with melanoma at non-cutaneous sites including mucosal and acral—and that trials addressing these subtypes will afford a chance to address this. Disease also often is discovered at a later stage and therefore may incur increased morbidity and mortality.<sup>26</sup>

# Additional Resources

- More information, including a supplement and clinical tools and resources, is available at [www.asco.org/melanoma-guidelines](http://www.asco.org/melanoma-guidelines)
- Patient information is available at [www.cancer.net](http://www.cancer.net)

# Guideline Panel Members

Name	Affiliation/Institution	Role/Area of Expertise
Rahul Seth, DO (Co-Chair)	SUNY Upstate Medical University, Syracuse, NY, USA	Medical Oncology
Sanjiv S. Agarwala, MD (Co-Chair)	Lewis Katz School of Medicine at Temple University, Philadelphia, PA, USA	Medical Oncology
Krishna C. Alluri, MD	St. Luke's Mountain States Tumor Institute, Boise, Idaho, USA	Medical Oncology
Paolo A. Ascierto, MD	Istituto Nazionale Tumori IRCCS Fondazione Pascale, Napoli, Italy	Medical Oncology
Michael B. Atkins, MD	Georgetown-Lombardi Comprehensive Cancer Center, Washington, DC, USA	Medical Oncology
Kathryn Bollin, MD	Scripps MD Anderson Cancer Center, San Diego, CA, USA	Medical Oncology
Matias Chacon, MD	Instituto Alexander Fleming, Buenos Aires, Argentina	Medical Oncology
Nancy Davis, MD	Vanderbilt University Medical Center, Nashville, TN, USA	Medical Oncology
Mark B. Faries, MD	The Angeles Clinic and Research Institute and Cedars Sinai Medical Center, Los Angeles, CA, USA	Surgical Oncology
Pauline Funchain , MD	Cleveland Clinic, Cleveland, OH, USA	Medical Oncology
Jason S. Gold, MD	VA Boston Healthcare System, West Roxbury, MA, USA	Surgical Oncology
Samantha Guild, JD	AIM at Melanoma Foundation, Frisco, TX, USA	Patient Representative
David Gyorki, MBBS	Peter MacCallum Cancer Centre, Melbourne, Victoria, Australia	Surgical Oncology
Varinder Kaur, MD	University of Virginia, Charlottesville, VA, USA	Medical Oncology
Nikhil Khushalani, MD	H. Lee Moffitt Cancer Center and Research Institute, Tampa, FL, USA	Medical Oncology
John M. Kirkwood, MD	University of Pittsburgh School of Medicine and UPMC Hillman Cancer Institute, Pittsburgh, PA USA	Medical Oncology
Jennifer Leigh McQuade, MD	University of Texas MD Anderson Cancer Center, Houston, TX, USA	Medical Oncology
Michael O. Meyers, MD	University of North Carolina at Chapel Hill, Chapel Hill, NC, USA	Surgical Oncology

# Guideline Panel Members (cont.)

Name	Affiliation/Institution	Role/Area of Expertise
Anthony Provenzano, MD	Columbia Presbyterian Clinical Assoc, Bronxville, NY, USA	Medical Oncology
Caroline Robert, MD, PhD	Gustave Roussy Cancer Centre and Paris-Saclay University, Villejuif, France	Dermatology
Mario Santinami, MD	Fondazione IRCCS Istituto Nazionale dei Tumori, Milano, Italy	Surgical Oncology
Amikar Sehdev, MPH, MD	Ironwood Cancer and Research Centers, AZ, USA	Medical Oncology
Vernon K. Sondak, MD	H. Lee Moffitt Cancer Center and Research Institute, Tampa, FL, USA	Surgical Oncology
Gilliosa Spurrier, MSc	Melanome France, Teilhet, France	Patient Representative
Umang Swami, MS, MD	Huntsman Cancer Institute, University of Utah, Salt Lake City, UT, USA	Medical Oncology
Thach-Giao Truong, MD	Kaiser Permanente Northern California, Berkeley, CA, USA	Medical Oncology
Katy K. Tsai, MD	Helen Diller Family Comprehensive Cancer Center, University of California, San Francisco, CA, USA	Medical Oncology
Alexander van Akkooi, MD, PhD	Melanoma Institute Australia, University of Sydney and Royal Prince Alfred Hospital, Sydney, Australia	Surgical Oncology
Jeffrey Weber, MD, PhD	Laura and Isaac Perlmutter Cancer Center at NYU Langone Health, New York, NY, USA	Medical Oncology
Hans Messersmith, MPH	American Society of Clinical Oncology, Alexandria, VA, USA	ASCO Practice Guidelines Staff (Health Research Methods)

# Abbreviations

- AJCC, American Joint Committee on Cancer
- ASCO, American Society of Clinical Oncology
- EBMC, Evidence Based Medicine Committee
- EMA, European Medicines Agency
- EORTC, European Organisation for Research and Treatment of Cancer
- ESMO, European Society for Medical Oncology
- EU, European Union
- FDA, US Food and Drug Administration
- IARC, International Agency for Research on Cancer
- iv, intravenously
- N/A, not applicable
- PD-1, programmed cell death protein 1
- RCT, randomized controlled trial
- SWOG, Southwest Oncology Group
- T-VEC, talimogene laherparepvec
- US, United States



# References

1. Pulte D, Weberpals J, Jansen L, et al: Changes in population-level survival for advanced solid malignancies with new treatment options in the second decade of the 21st century. *Cancer* 125:2656-2665, 2019
2. Ferlay J, Ervik M, Lam F, et al: Global Cancer Observatory: Cancer Today. Lyon, France, International Agency for Research on Cancer, 2020
3. Freeman M, Betts KA, Jiang S, et al: Indirect Treatment Comparison of Nivolumab Versus Observation or Ipilimumab as Adjuvant Therapy in Resected Melanoma Using Pooled Clinical Trial Data. *Adv Ther*, 2019
4. Seth R, Messersmith H, Kaur V, et al: Systemic Therapy for Melanoma: ASCO Guideline. *J Clin Oncol* 38:3947-3970, 2020
5. Long GV, Vecchio MD, Weber J, et al: Adjuvant therapy with nivolumab versus placebo in patients with stage IIB/C melanoma (CheckMate 76K). Presented at the Society for Melanoma Research (SMR), 19th International Congress, October 17–20, 2022, 2022
6. Patel SP, Othus M, Chen Y, et al: Neoadjuvant-Adjuvant or Adjuvant-Only Pembrolizumab in Advanced Melanoma. *N Engl J Med* 388:813-823, 2023
7. Eggermont AMM, Blank CU, Mandala M, et al: Adjuvant Pembrolizumab versus Placebo in Resected Stage III Melanoma. *N Engl J Med* 378:1789-1801, 2018
8. Weber J, Mandala M, Del Vecchio M, et al: Adjuvant Nivolumab versus Ipilimumab in Resected Stage III or IV Melanoma. *N Engl J Med* 377:1824-1835, 2017
9. Long GV, Hauschild A, Santinami M, et al: Adjuvant Dabrafenib plus Trametinib in Stage III BRAF-Mutated Melanoma. *N Engl J Med* 377:1813-1823, 2017
10. Livingstone E, Zimmer L, Hassel JC, et al: Adjuvant nivolumab plus ipilimumab or nivolumab alone versus placebo in patients with resected stage IV melanoma with no evidence of disease (IMMUNED): final results of a randomised, double-blind, phase 2 trial. *Lancet* 400:1117-1129, 2022
11. Larkin J, Chiarion-Sileni V, Gonzalez R, et al: Combined Nivolumab and Ipilimumab or Monotherapy in Untreated Melanoma. *N Engl J Med* 373:23-34, 2015
12. Tawbi HA, Schadendorf D, Lipson EJ, et al: Relatlimab and Nivolumab versus Nivolumab in Untreated Advanced Melanoma. *N Engl J Med* 386:24-34, 2022
13. Robert C, Schachter J, Long GV, et al: Pembrolizumab versus Ipilimumab in Advanced Melanoma. *N Engl J Med* 372:2521-32, 2015
14. Ribas A, Puzanov I, Dummer R, et al: Pembrolizumab versus investigator-choice chemotherapy for ipilimumab-refractory melanoma (KEYNOTE-002): a randomised, controlled, phase 2 trial. *Lancet Oncol* 16:908-18, 2015

# References

15. Lala M, Li M, Sinha V, et al: A six-weekly (Q6W) dosing schedule for pembrolizumab based on an exposure-response (E-R) evaluation using modeling and simulation. *Journal of Clinical Oncology* 36:3062-3062, 2018
16. Larkin J, Ascierto PA, Dreno B, et al: Combined vemurafenib and cobimetinib in BRAF-mutated melanoma. *N Engl J Med* 371:1867-76, 2014\
17. Grob JJ, Amonkar MM, Karaszewska B, et al: Comparison of dabrafenib and trametinib combination therapy with vemurafenib monotherapy on health-related quality of life in patients with unresectable or metastatic cutaneous BRAF Val600-mutation-positive melanoma (COMBI-v): results of a phase 3, open-label, randomised trial. *Lancet Oncol* 16:1389-98, 2015
18. Dummer R, Ascierto PA, Gogas HJ, et al: Encorafenib plus binimetinib versus vemurafenib or encorafenib in patients with BRAF-mutant melanoma (COLUMBUS): a multicentre, open-label, randomised phase 3 trial. *Lancet Oncol* 19:603-615, 2018
19. Gershenwald JE, Scolyer RA, Hess KR, et al: Melanoma staging: Evidence-based changes in the American Joint Committee on Cancer eighth edition cancer staging manual. *CA Cancer J Clin* 67:472-492, 2017
20. Schneider BJ, Naidoo J, Santomaso BD, et al: Management of Immune-Related Adverse Events in Patients Treated With Immune Checkpoint Inhibitor Therapy: ASCO Guideline Update. *J Clin Oncol* 39:4073-4126, 2021
21. Haanen J, Carbone F, Robert C, et al: Management of toxicities from immunotherapy: ESMO Clinical Practice Guidelines for diagnosis, treatment and follow-up. *Ann Oncol* 28:iv119-iv142, 2017
22. Bower JE, Bak K, Berger A, et al: Screening, assessment, and management of fatigue in adult survivors of cancer: an American Society of Clinical oncology clinical practice guideline adaptation. *J Clin Oncol* 32:1840-50, 2014
23. Howlader N, Noone AM, Krapcho M, et al: SEER Cancer Statistics Review, 1975-2016. Bethesda, MD, National Cancer Institute, 2019
24. American Cancer Society: Cancer Facts & Figures 2019. . Atlanta, GA, American Cancer Society, 2019
25. Boscoe FP, Johnson CJ, Sherman RL, et al: The relationship between area poverty rate and site-specific cancer incidence in the United States. *Cancer* 120:2191-8, 2014
26. Mahendraraj K, Sidhu K, Lau CS, et al: Malignant Melanoma in African-Americans: A Population-Based Clinical Outcomes Study Involving 1106 African-American Patients from the Surveillance, Epidemiology, and End Result (SEER) Database (1988-2011). *Medicine (Baltimore)* 96:e6258, 2017

# Disclaimer

The Clinical Practice Guidelines and other guidance published herein are provided by the American Society of Clinical Oncology, Inc. (ASCO) to assist providers in clinical decision making. The information herein should not be relied upon as being complete or accurate, nor should it be considered as inclusive of all proper treatments or methods of care or as a statement of the standard of care. With the rapid development of scientific knowledge, new evidence may emerge between the time information is developed and when it is published or read. The information is not continually updated and may not reflect the most recent evidence. The information addresses only the topics specifically identified therein and is not applicable to other interventions, diseases, or stages of diseases. This information does not mandate any particular course of medical care. Further, the information is not intended to substitute for the independent professional judgment of the treating provider, as the information does not account for individual variation among patients. Recommendations specify the level of confidence that the recommendation reflects the net effect of a given course of action. The use of words like “must,” “must not,” “should,” and “should not” indicates that a course of action is recommended or not recommended for either most or many patients, but there is latitude for the treating physician to select other courses of action in individual cases. In all cases, the selected course of action should be considered by the treating provider in the context of treating the individual patient. Use of the information is voluntary. ASCO does not endorse third party drugs, devices, services, or therapies used to diagnose, treat, monitor, manage, or alleviate health conditions. Any use of a brand or trade name is for identification purposes only. ASCO provides this information on an “as is” basis and makes no warranty, express or implied, regarding the information. ASCO specifically disclaims any warranties of merchantability or fitness for a particular use or purpose. ASCO assumes no responsibility for any injury or damage to persons or property arising out of or related to any use of this information, or for any errors or omissions.